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6 SPARE PARTS LIST 13.3050.01

13.3050.01 A431/10/0.38-0.63/UNI A431.0001.01 25.02.00
Item-No. in group Pcs. Description Dimension Field

[A43.0101] 1| JAW ASSEMBLY 10 MM A3
A43.1101 1| GEAR WHEEL B5
A43.1102 A43.0101 1 |PISTON ROD A3
A43.1104 2 | SUPPORTING PLATE A4
A43.1105 1| COVER PLATE A4
A43.1106 1| SEALING SHAFT B6
A43.1107 1| SEALING HANDLE C6
A43.1108 A43.1110 1| SEALING BODY A2
[A43.1110] 1| SEALING HOUSING A2
A43.1201 1| STANCHION (674
A43.1202 A43.1212 1| ROCKER Cc2
A43.1203 1| PIVOT PIN C3
A43.1204 1| TENSION SHAFT D4
A43.1205 1| RETURN STOP D5
A43.1206 1| TENSION HANDLE E6
A43.1207 2 | DISK D6+
A43.1208 1| INTERMEDIATE WASHER D5
A43.1209 4 | CATCH PAWL D6
[A43.1212] 1| ROCKER C1
A48.1101 A43.0101 2 | CUTTING JAW C4
A48.1105 A43.0101 2 | NOTCHING KNIFE C4+
A48.1109 A43.0101 2 | JAW PIN C3
A48.1110 A43.0101 2 | FRONT TOGGLE LINK B4
A48.1111 A43.0101 2 |LEVER BOLT B4+
A48.1113 A43.0101 1| ROD BAR BOLT A3
A48.1114 A43.0101 1| SIDE PLATE A3
A48.1115 A43.0101 1| SPACER BUSH B3
A48.1116 A43.0101 1| SIDE PLATE B4
A48.1117 A43.0101 2 | SPACER BUSH A4
A48.1124 1|CUTTER 10 MM B3
A48.1128 1|CUTTER JACK D4
[A48.1129] A48.1134 1| CONNECTION PLATE D3
A48.1130 A48.1134 2 | STOP BOLT D3
A48.1131 2 | JAW GUIDE B2+
A48.1132 1| COVER PLATE B5
A48.1133 2 | TONG GUIDE D3+
[A48.1134] 1| CONNECTION PLATE D3
[A48.1201] 1 | TENSIONING BODY D1
A48.1213 1 | SLIDE PLATE D2
A48.1221 1 | TENSIONING WHEEL C3
N1.1106 1| SCREW M6 X 20 B2
N1.1110 2 | SCREW M5 X 8 D4
N1.1170 2 | SCREW M6 X 35 A5
N1.1208 A43.0101 2 | SCREW M5 X 25 B3
N1.1539 1| HEXAGON SCREW M5 X 14 D2
N1.2105 A43.0101 1| COUNTERSUNK SCREW M5 X 25 B3
N1.2124 4 | COUNTERSUNK SCREW M5 X 20 A5
N1.2135 2 | COUNTERSUNK SCREW M5 X 12 D4+
N1.2136 1| COUNTERSUNK SCREW M5 X 8 E2
N1.3106 1| SOCKET SET SCREW M5 X 6 B2
N1.5103 1| HEXAGON NUT M5 D2
[1= Group * = Wearing parts
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13.3050.01 A431/10/0.38-0.63/UNI A431.0001.01 25.02.00
Item-No. in group Pcs. Description Dimension Field

N1.5302 A43.0101 3 | RETAINING NUT M5 B5
N1.6207 A43.0101 2 | SPRING LOCK WASHER M5 B3
N1.6307 2 | SPACER WASHER 15X21X1.5 C3+
N1.6402 1| TOOTH WASHER M6 B3
N2.1119 3| SECURITY RING E10 C3+
N2.1122 1| SECURITY RING E21 D7
N2.2102 1| PARALLEL PIN 5m6 X 16 E2
N2.2102 A48.1134 2 | PARALLEL PIN 5m6 X 16 E2
N2.2129 A48.1134 2 | PARALLEL PIN 5m6 X 10 C3
N2.2130 A43.1212 1| PARALLEL PIN 8 m6 X 24 Cc2
N2.3201 3 | WOODRUFF KEY 4X6.5X15.72 B6+
N2.4902 2 | HAMMER HEAD BOLT 1.85X4.76 B1
N2.5154 4 | PRESSURE SPRING 0.45X39X7 C5
N2.5200 1| PRESSURE SPRING 2X9,8X63/23.5 C3
N3.2315 A43.1110 1| NEEDLE BEARING B6
N3.2315 A43.1212 1| NEEDLE BEARING C4
N3.2316 A43.1110 1| NEEDLE BUSH B5
N3.2316 A43.1212 1| NEEDLE BUSH C3
N3.2403 1| INNER RACEWAY B5
N41.9128 1| ADHESIVE LABEL A2
N4.1112 2 |GRIP BALL E4+
N4.9134 1| LABEL <<A431>> B1
N7.1102 A43.1212 1|BUSH C1
N7.1103 A43.1212 1|BUSH C3
[1= Group * = Wearing parts
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